
West Virginia 

Clean Water State Revolving Fund 

FY2026 
Intended Use Plan 

Submitted to the  
U.S. Environmental Protection Agency 

Region III  
June 30, 2025 

west virginia department of environmental protection 



TABLE OF CONTENTS 

Glossary ............................................................................................................ 1 

Preface .............................................................................................................. 2 

SECTION I 

Introduction ...................................................................................................... 3 

SECTION II 

Funds Identification .......................................................................................... 3 
[...]
was used to pinpoint areas of replacement/rehabilitation to target the most reduction in I&I for 
the system. Construction plans to include: Remove/replace existing sanitary sewer line and 
manholes, sanitary manhole remove/replace, upgrades to lift stations. Additionally, the 
WWTP will be upgraded to include a mechanical screening system.

Binding Date:

6/30/2026
Points

120.00

Rank Wardensville, Town of $2,503,000 $5,423,000
60

Problem

SRF #C: Needs Categories: The Pine Street lift station has reached the end of its useful life and is in need of replacement, 
and the Warden Acres lift station needs improvements, including a SCADA system. There are 
24 homes along Rt. 259 that are currently utilizing septic systems.

544925 CWT-Sewer System Rehabilitation
CWT-New Collector Sewers

County:

Hardy

NPDES #WV:
Solution0045501
-Project includes replacement of the Pine St. Pump Station (PS), improvements at the 
Warden Acres PS, installation of a SCADA system, and extension to 24 homes along Rt. 259. 
Extension includes gravity sewer, PS, and force main.
-The PS replacement and improvements were part of the larger collection system and 
wastewater treatment plant (WWTP) project which was bid in 2024, but were over budget and 
were not completed at that time. Design for these items has already been completed.

Binding Date:

6/30/2026
Points

120.00

Page 30 of 9926-Jun-25



Rank/Points SRF Loan AmountProject Total Costs

CLEAN WATER STATE REVOLVING FUND 2026 PRIORITY LIST

Rank West Union, Town of $2,250,000 $2,250,000
61

Problem

SRF #C: Needs Categories: The existing wastewater treatment plant is currently non-compliant with permitted discharge 
levels, and the Home Owners Association lacks the necessary resources to operate and 
maintain the facility effectively. Upgrades to the plant will be implemented to enhance 
wastewater treatment efficiency and ensure compliance with discharge permit requirements.

544885 NPS-Individual/Decentralized Systems

County:

Doddridge

NPDES #WV:
Solution0103110
This project will involve upgrades or the replacement of the existing wastewater treatment 
plant, with operational management transitioning to the Town of West Union.Binding Date:

6/30/2026
Points

120.00

Rank White Sulphur Springs, City of $3,083,000 $3,083,000
62

Problem

SRF #C: Needs Categories: Untreated and partially treated wastewater discharging to the Greenbrier River.

544606 CWT-New Collector Sewers

County:

Greenbrier

NPDES #WV:
Solution0084000
Provide public wastewater collection and treatment services and eliminate current on-site 
treatment for approximately 95 residence in the community of Caldwell.Binding Date:

6/30/2026
Points

120.00

Page 31 of 9926-Jun-25



Rank/Points SRF Loan AmountProject Total Costs

CLEAN WATER STATE REVOLVING FUND 2026 PRIORITY LIST

Rank Bradley PSD $4,194,849 $4,694,849
63

Problem

SRF #C: Needs Categories: Four treatment facilities collect and treat wastewater for communities of Eunice, Walhonde 
Village, and Home School Village. Existing Coll. Syst. for each treatment facility are in poor 
condition. Most piping is made of clay and experiencing high Infiltration/Inflow. Remaining 
communities don't have public sanitary sewer syst. and discharge wastewater directly into 
individual septic tanks or creeks and other waterways. Tracts of land are very small and do 
not have appropriate space for septic tank or leech field and septic systems do not work 
properly due to poor soil conditions and wastewater flows to nearby waterways.

544663-01 CWT-Advanced Treatment

County:

Raleigh

NPDES #WV:
Solution0000000
Installation of a Septic Tank Effluent Pump collection system to serve approximately 134 new 
customers, demolition of existing package wastewater Treatment Plant's (WWTP), and 
construction of a 20,000 GPD packed bed media filter WWTP.

Binding Date:

3/31/2026
Points

115.00

Rank Burnsville Public Utility Board (I/I) $1,919,000 $3,508,000
64

Problem

SRF #C: Needs Categories: Removing excess inflow and infiltration from the existing wastewater collection system due to 
connected drop inlets and outdated wastewater collection lines in low lying areas near 
waterways.

544578 CWT-Infiltration/Inflow
CWT-Sewer System Rehabilitation

County:

Braxton

NPDES #WV:
Solution0024945
Upgrade and modification of the existing wastewater collection system to remove connected 
drop inlets and relocation of existing outdated wastewater collection lines in low lying areas to 
an area where infiltration will be of less significance.

*Are considering adding SRF funding.

Binding Date:

6/30/2026
Points

115.00

Page 32 of 9926-Jun-25



Rank/Points SRF Loan AmountProject Total Costs

CLEAN WATER STATE REVOLVING FUND 2026 PRIORITY LIST

Rank Fort Gay, Town of (Phase I) $1,500,000 $6,600,000
65

Problem

SRF #C: Needs Categories: Collection System: Replace existing gravity line to reduce I/I and upgrade existing pump 
stations (PS). Not all PS are operational, some duplex PS only have one pump and Cass 
Street A was completely down for several months. Wastewater Treatment Facility: Aerated 
lagoon requires six aerators to provide treatment. Facility only has three operational and 
several repairs have been made. Existing baffle dividers have been damaged and have been 
removed, reducing contact time in lagoon. Existing force main enters lagoon in bottom and 
does not provide screening. Lagoon dike previously failed and required emergency repair.

544607 CWT-Secondary Treatment
CWT-Sewer System Rehabilitation

County:

Wayne

NPDES #WV:
Solution0085359
The proposed project will consist of mapping the collection system, various upgrades, and 
rehabilitation to nine existing wastewater pump stations and three existing wastewater grinder 
pump stations. Also included in this project is the installation of a new 70,000 gpd packaged 
wastewater treatment plant.

Binding Date:

6/30/2026
Points

115.00

Rank Monroe County Commission $3,000,000 $3,000,000
66

Problem

SRF #C: Needs Categories: -The community of Gap Mills and the surrounding area including Moncove Lake currently rely 
on privately owned septic systems for their wastewater treatment and disposal. Septic 
systems that are not well installed or maintained have the potential to contaminate 
groundwater and surface water in the immediate and surrounding areas. 
-If failed or leaking septic tanks are identified in the project area, the existing topography 
would likely convey the flow into the wetland north of the lake or into the lake itself. The 
project would potentially terminate the use of approximately 131 septic tanks.

544886 CWT-Secondary Treatment
CWT-New Collector Sewers
CWT-New InterceptorsCounty:

Monroe

NPDES #WV:
SolutionWVG550704
The project proposes to install a collection system in the communities north of Moncove Lake 
which will consist of approximately 19,600 LF of 8-inch gravity sewer, 3,620 LF of 3” force 
main sewer line, 75 Manholes, and 1 lift station. The WVDNR’s existing plant that is not 
currently in use will be modified into a 50,000 GPD treatment system and a new collection 
system. The existing permitted outfall will be modified to accommodate the increased design 
flow and the park's facilities can be easily incorporated into the established system.

Binding Date:

6/30/2026
Points

115.00

Page 33 of 9926-Jun-25



Rank/Points SRF Loan AmountProject Total Costs

CLEAN WATER STATE REVOLVING FUND 2026 PRIORITY LIST

Rank Ravencliff-McGraws-Saulsville PSD (Glen 
Rogers)

$1,500,000 $5,725,000
67

Problem

SRF #C: Needs Categories: A Consent Order was issued by the WVDEP to Glen Rogers in 2023 because the wastewater 
treatment facility was not being operated or maintained properly and was not complying with 
its WV NPDES permit requirements. A preliminary analysis of the entire system was 
performed in early 2023, and that analysis determined that to ensure compliance, a complete 
replacement of the treatment works and collection system was required.

544890 CWT-Secondary Treatment

County:

Wyoming

NPDES #WV:
Solution0080390
The upgrading of the wastewater treatment plant will include: Replace oxidation ditch with a 
75,000 gpd, single basin SBR Treatment System, Repurpose existing clarifiers for use as 
supplement chlorine contact tanks, Install mixing, aeration and a mechanical decanter in the 
sludge holding tank, Install new, mechanically cleaned filter screen, Upgrade influent and 
effluent pumping stations, Replace electrical system, Replace emergency generator, Upgrade 
sludge drying beds (including installation of a roof), Upgrade control building, and Install 
telemetry/SCADA system.

Binding Date:

6/30/2026
Points

115.00

Rank Grantsville, Town of (Phase I) $1,500,000 $3,400,000
68

Problem

SRF #C: Needs Categories: Mechanical failures have developed at the treatment plant, including the influent screen, 
chlorination equipment , and sludge removal system (sludge has not been removed from the 
SBR for several years and the belt filter press is not operational). There are also severe 
safety hazards (electrical and chlorine) at the treatment plant.

544634-01 CWT-Secondary Treatment

County:

Calhoun

NPDES #WV:
Solution0041181
This project proposes to repair and/or replace the mechanical and electrical equipment at the 
Grantsville Wastewater Treatment Plant.Binding Date:

6/30/2026
Points

110.00

Page 34 of 9926-Jun-25



Rank/Points SRF Loan AmountProject Total Costs

CLEAN WATER STATE REVOLVING FUND 2026 PRIORITY LIST

Rank McDowell County PSD (Ashland Crumpler) $2,000,000 $2,000,000
69

Problem

SRF #C: Needs Categories: A portion of the Ashland community is served by the ACU sewer system. The system has 
experienced problems with the operation and maintenance of these facilities and are needing 
addressed. The area of Crumpler is an unsewered area.

544898 NPS-Individual/Decentralized Systems

County:

McDowell

NPDES #WV:
SolutionWVG551524
The project proposes to construct and install a decentralized sewer system that will serve the 
Ashland and Crumpler communities while also decommissioning the existing ACU sewer 
system.

Binding Date:

6/30/2026
Points

110.00

Rank St. Albans Municipal Utility Commission, City of $9,000,000 $10,000,000
70

Problem

SRF #C: Needs Categories: Aged, deteriorated, and near end of useful life equipment and facilities at the waste water 
treatment plant and lift stations are being replaced, and reduction in Infiltration/Inflow within 
the sewer collection system.

544930 CWT-Secondary Treatment
CWT-Infiltration/Inflow
CWT-Sewer System Rehabilitation
CWT-CSO Correction

County:

Kanawha

NPDES #WV:
Solution0023175
Multiple phased project to address comprehensive capital improvements plan for 
improvements to the waste water treatment plant, including wet weather treatment system, 
replacement of aeration and digester blowers, piping, and diffusers, replacement of main 
plant lift station, and replacement and repair of lift stations, collection system repairs, 
including new CSO flow meters, Infiltration/Inflow Study and preparation of a Geographic 
Information System for the collection system.

Binding Date:

6/30/2026
Points

110.00

Page 35 of 9926-Jun-25



Rank/Points SRF Loan AmountProject Total Costs

CLEAN WATER STATE REVOLVING FUND 2026 PRIORITY LIST

Rank Gary, City of $949,000 $2,699,000
71

Problem

SRF #C: Needs Categories: The Gary 60+ year old wastewater system has exceeded its useful life and experiences 
excessive I/I which overloads the WWTP. These overloads result in untreated discharges 
either from the plant or from manholes in the system. In addition, breaks in the mains allow 
for exfiltration into the surrounding soil during periods of low water table.

544501 CWT-Secondary Treatment
CWT-New Interceptors

County:

McDowell

NPDES #WV:
Solution0020044
-Use a decentralized sewer system, for treatment of solids, then send to treatment plant for 
treatment of effluent, or "grey water".
-The treatment option is to collect the effluent in a pump station that is constructed on the 
grounds of the existing wastewater plant and then pump to a connection point on the City of 
Welch's wastewater system. The City of Welch will provide treatment of the effluent and has 
provided a capacity letter.

Binding Date:

3/31/2026
Points

105.00

Rank Fort Gay, Town of (Phase II) $1,500,000 $6,361,700
72

Problem

SRF #C: Needs Categories: The Town of Fort Gay's sanitary sewer system currently experiences high levels of infiltration 
and inflow due to the deteriorated condition of the collection system.

The wastewater treatment plant and pump station modifications will be phase 1. The 
collection system modifications described herewith will be phase 2.

544786 CWT-Sewer System Rehabilitation

County:

Wayne

NPDES #WV:
Solution0085359
The proposed project will consist of mapping the collection system, replacing deficient 
sections of pipe and making repairs or full replacement of existing manholes.Binding Date:

6/30/2026
Points

100.00

Page 36 of 9926-Jun-25



Rank/Points SRF Loan AmountProject Total Costs

CLEAN WATER STATE REVOLVING FUND 2026 PRIORITY LIST

Rank Hancock County PSD (Route 2) $10,442,690 $10,942,690
73

Problem

SRF #C: Needs Categories: Aging facilities and components at the Rt. 2 WWTP, Rt. 8 WWTP, Turkey Lick and Lick Run 
Vacuum PS's, and at 19 other PS's in the existing collection systems, including: The Rt. 2 
WWTP’s headworks, SBR tanks, dewatering equipment, and the interior doors, roof, and 
garage doors at the building; the Rt. 8 WWTP’s influent screen and access road; the 
equipment and buildings at Turkey Lick and Lick Run PS's; the structures, controls, pumps, 
and/or electrical at 19 PS's.

544691-01 CWT-Secondary Treatment
CWT-Sewer System Rehabilitation

County:

Hancock

NPDES #WV:
Solution0101729
Evaluate current equip. at the two WWTP's, two vacuum pumping stations (PS's) and PS's. 
Due to Rte. 2 WWTP conditions, replacement of assets is considered Priority 1 including new 
process equip. (SBR tanks, diffusers, dewatering equipment, UV disinfection, etc.). Selection 
of equip. in design phase will provide an affordable system that lasts an additional 20 years. 
Will also include rehabilitation of both vacuum PS's and collection system repairs to extend 
life expectancy and address odor concerns. Priority 2 involves further investigations at Rte. 8 
WWTP to extend life expectancies of influent screening and generator.

Binding Date:

12/31/2025
Points

100.00

Rank Kanawha PSD (Upper Witcher Creek) $7,347,000 $11,347,000
74

Problem

SRF #C: Needs Categories: The existing wastewater treatment for all of the residents in Upper Witcher Creek area 
consists of septic tanks with subsurface disposal of effluent, raw, or partially treated discharge 
into streams or package plants. Majority of the current systems are inadequate because of 
the poor soils, flood plains, and small lot sizes. The Kanawha-Charleston Health Department 
has documented these problems over the years. USDA-NRCS Soils Report also shows this 
area as having poor soils for on-site wastewater disposal.

544848 CWT-New Collector Sewers
CWT-New Interceptors

County:

Kanawha

NPDES #WV:
Solution0000000
Project will serve 300 new customers and will include: 11,000 LF 8" Gravity Sewers, 60 
Manholes, 1,000 LF 4" Force Main, 1 Wastewater Pumping Station, 500LF Bore and Jack 
Casing Pipes, 3,000 LF Pavement Replacement, 3,000 LF 4" Service Laterals, 2 Stream 
Crossings, and 1 Telemetry System.

Binding Date:

6/30/2026
Points

100.00

Page 37 of 9926-Jun-25



Rank/Points SRF Loan AmountProject Total Costs

CLEAN WATER STATE REVOLVING FUND 2026 PRIORITY LIST

Rank McMechen, City of $6,500,000 $14,500,000
75

Problem

SRF #C: Needs Categories: The existing treatment and pumping facilities are 40 years old, and some of the equipment
has failed (clarigester and mechanical bar screen) and others are marginally functional 
(trickling filter, pumping stations and controls). The CSO-LTCP needs to be upgraded, and 